
EPA 440/1-74/021a

Development Document for Effluent Limitations Guidelines 

and New Source Performance Standards for the 

DAIRY PRODUCT 
PROCESSING 

Point Source Category 

May 1974 

U.S. ENVIRONMENTAL PROTECTION AGENCY 
Washington, D.C. 20460 



DEVELOPMENT DOCUMENT 

for 

EFFLUENT LIMITATIONS GUIDELINES 

and 

NEW SOURCE PERFORMANCE STANDARDS 

for the 

DAIRY PRODUCTS PROCESSING 

POINT SOURCE CATEGORY 

Russell E. Train 
Administrator 

James L.Agee 
Acting Assistant Administrator for Water and Hazardous Materials 

Allen Cywin 
Director, Effluent Guidelines Division 

Richard Gregg 
Project Officer 

Ma.v 1974 
Office of Water and Hazardous Materials 
Office of Air and Water Programs 
[...]
anaerobic digestion followed by a stabilization lagoon were based 
on the following design parameters: retention times of 3-day and 
120-days respectively, for anaerobic digestion and stabilization, 
an average depth of 3 feet for the stabilization lagoon, and an 
organic loading limit of 20 lb BOD,2/acre/day for the 
stabilization lagoon. The estimates incorporate land at 
$1000/acre, the costs of mechanical equipment (pumps, a 5 or 10 
horsepower aeration at the discharge point from anaerobic 
digestion, and piping), and the costs of construction. 
Investment is estimated at $7,600, $13,000 and $21,000 for 

122 

• 



' • 
• 

rIGURE 19 

CAPITAL COST (AUGUST, 1971) 

ACTIVATED SLUDGE SYSTEMS (FOR DAIRY WASTEWATER) 

~ 

<J> .... 
0 
0 

0 
0 
0 
~ 

' ., .,4 .,!5 .,o o7 08 •V IO 2 3 

FLOW (375 cu m/day){l00,000 GPO,) 
Includes: Raw wastewater pumping, half-day equalization with diffused air, 
aeration basin (36 hours) with diffused air supply system, settling, chlori­
nation feed system, chlorination contact basin, sludge recycle, aerobic sludge 
digestion, sludge liolding tank, sand-bed drying with enclosure and fans, 
under-drain sand-bed pumping, laboratory, garage and shop facilities, 
yardwork, engineering and land. Package treatment system does not 
include sand beds, laboratory, gara~e and land cost. 

123 



,a 

• 
• 
7 

• 

4 

• 

• 

' 

FIGURE 20 

CAPITAL COST (AUGUST, 1971) 

TRICKLING FILTER SYSTEM (FOR DAIRY WASTEWATER) 

., .,4 .!I .7.So91t) 2 3 7 e 8 10 

FLOW (375 cu m/day)(l00,000 GPO.) 

Includes: Raw wastewater pumping, half-day equalization with diffused air, 
trickling filter, settling chlorination feed system, chlorination contact 
basin, recirculation pumping, sludge pumping, sludge holding tank, sand bed 
drying with enclosure and fans, garage and facility, yardworK, engineering 
and land. 

124 



,o 

• 
a 

7 

• 
3 

4 

3 

2 

,o 

7 

• 
• 
4 

3 

• 

2 

' ·' 

' f > 

FIGURE 21 

CAPITAL COST (AUGUST, 1971) 

AERATED LAGOON (FOR DAIRY WASTEWATER) 

J 
- .-..!. 

'1 

l 

1 I 

I 
• I 

;H 

i I 'i. 

1 i, i: !~ 

f 

0 4 .s • 6 0 7 .a .e 1,,0 2 3 

FLOW (375 cu m/day)(lOO,OOO GPD.) 

Includes: Raw wastewater pumping, aeration lagoon with high-speed floating 
surface aerators, concrete embankment protection, settling basin, chlori­
nation contact basin, engineering and land. 

125 

("') 

> 
"" H ..., 
> 
t"" 
("') 
0 
u, ..., 



,o 

• 
7 

10 
• 

FIGURE 22 

OPERATING COSTS (AUGUST, 1971) 

ACTIVATED SLUDGE SYSTEM, TRICKLING FILTER SYSTEM, 
AND AERATED LAGOON, 

(FOR DAIRY WASTEWATER) 

. 
+ 

_,_,_. 
~ 

-11• 

FLOW (375 cu m/day)(l00,000 GPO) 

(Includes 10-year straight-line depreciation.) 
Package treatment system does not include sludge sand beds, laboratory 
and snap facilities. 

126 

0 
;:i 

~ .... 
~ 
n 
0 

"' >-,l 

. 
0 
0 
0 

g? 
t"' 



• 

7 

FIGURE 23 

OPERATING COSTS (AUGUST 1971) 

ACTIVATED SLUDGE, TRICKLING FILTER 
AND AERATED LAGOON SYSTEMS 

(FOR DAIRY WASTEWATER) 

; :::: :::: :-:.:--: ~:::: 
·:rf:! :;; -~~~f:ii :~~f?; :;::j:;:: =-~ ;::: ~: ... _ - e ------ >-·• ~i~[;(;~;~·-:-tii~! it ;? 1:::j:::: ~; :::: ::.:: ~:~ .. 

: --~=1~; \~}:~~ ::::!~: -;~ ~~: =:: ~~\~ ~:~.:--;·=§~~~-::;.:: .. :::_~:j~:~:= _._~ ~~-~i ~~': '.::~ ::: -·· -- -~~-~ j:: ;=~-
:::':::::=nx :;;, ~{!!Li":=:: ......... . ... ---- __ _ 

. : ""-. '. ~::.;~·-;;.;_ .;:..---:---=\:;~--­
: ':·· ?~·~,:-:.;;~: :-:::.::.:~·-

--~ "II ' :: ,= ... 
-.- "le' ,. _, • • • ,'-.•: ••• L,"'• ... 

: ::::11: ::::.:~:::. ··::::::·:::::'."' .:: '-°:::.· .:::='"' =:_, __ , :-::..:::· i~~~jL;):::::::::t::_~~i~~";:.== 
I--+-'-'-:--:_;:-;_~ :~~-=~~~(~ ;·~:E::.- :-:J:-:::::::::;:: !~~~ ~f~ i:~1z=-~-F~f .i, J~ >-:=-< .:~ :::7_:::~ :: ;;~t~!>::r.-:• :~~~~;~:i .:..:~ 

4 

• 
I 

' ., 

,-'-- • -,-. -, •••• ••• ~-!,..+ .. >--,-... 

~ -~r:= -· .:.-:~-. 

•• .. .4 _s .e .7 .e .sa "° • 3 

FLOW (375 cum/day) (100,000 GPO) 

(Excluding Depreciation or Amortization.) 
Package treatment system does not include sand beds, 
laboratory and shop facilities. 

4 • e 7 s 9 10 

127 



discharges of 10,000 gal/day (50 lb/day BODj raw waste), 40,000 
gal/day (200 lb/day BODS BOOj raw waste), 40,000 gal/day (200 
lb/day BOD~) respectively. Annual operating costs (power, sludge 
removal and general maintenance) for these discharges are 
estimated to be $2,500 and $3,500 and $6,000. 

Irrigation 

Investment and costs were developed for three levels of waste 
water discharge: 10, 40 and 80 thousand gallons per operating 
day. It is assumed that the maximum daily discharge per acre is 
20,000 gallons (0.062 ft or 0.74 in/day) or 150 pounds BOD2. 
Although these levels may be considered high, no problems should 
be encountered if the soil is a gravel, sand, or sandy loam. In 
tighter soils both hydraulic and organic loadings must be 
reduced, typically to 4000-6000 gallons and 30-50 lb BOD2/acre. 
such reductions in loadings would result in higher capital and 
operational costs (e.g., the costs for 10,000 gallons per day 
would approximate those for 40,000 in the account that follows). 
During the winter months, it may be necessary to reduce the waste 
water-BOD application per acre, particularly in the Lake States 
region where many plants are located. 

Other assumptions are (1) minimum in-plant changes to reduce 
waste water or BOD discharge, (2) waste water and BOD discharge 
coefficients per 1,000 pounds of M.E. are those used in the DPRA 
study (phase II, table V-1), (3) and all plants operate 250 days 
a year. 

Spray irrigation is more expensive to operate than a ridge and 
furrow system that does not require pumping. spray irrigation 
investment for processing plants discharging 10,000 GPD is 
$2,500-2,750, 40,000 GPO is $4,200-$5,200 and 80,000 GPD is 
$7,000-$8,000. lf whey is discharged with the cheese plant waste 
water, the investments are $3,250, $7,200 and $13,000 
respectively because of the need for additional land. Annual 
total operating costs are $1,550 for the 10,000 GPO, $2,850 for 
the 40,000 GPD, and $4,600 for the 80,000 GPD of waste discharge. 
For the cheese plants discharging whey with the waste water, the 
annual total cost are $1,600, $3,100, and $5,200 respectively. 
About 70 percent of these costs are variable and the remainder 
fixed. 

on a per 1,000 pounds M.E. basis, the costs differ depending on 
the product manufactured. For evaporated milk, ice cream, and 
fluid plants, the cost decreases from 30 cents per 1,000 pounds 
of M.E. throughput to 14 cents for the 40,000 GPD discharge and 
11 cents for the 80,000 GPD discharge. Butter-powder plant costs 
per 1,000 pounds M.E. decrease with increasing plant size and are 
20, 10 and 8 cents respectively. The cost of cheese plants 
without ,whey in the effluent are 14, 6, and 5 cents per 1,000 
pounds of M.E., but the cost for the cheese plants discharging 
10~000 gallons of waste water including whey is 70 cents, 35 
cents for the 40,000 GPD and 29 cents for the 80,000 GPD. 

128 



• 

• 

The ridge and furrow costs are lower and the economies of size 
encountered for spray irrigation are not evident. Investment for 
ditching and tiling land, the land itself and ditching to the 
disposal site for 10,000 GPD is $1,600 (one-half acre) for fluid, 
ice cream, evaporated milk and cheese without whey discharge 
plants, $3,200 for butter plants and $6,400 for cheese plants 
discharging whey. The investments for the 40,000 and 80,000 GPD 
discharge are respectively £our and eight times the investment 
figures for the 10,000 GPD plants. Annual operating costs 
(total) are assumed ta be 20 percent of the total investment. 
This may be considered high but these systems do require more 
attention than they generally receive to keep them operating 
properly at all times. 

on a per 1,000 pounds of M.E. basis, the cost is 7 cents far 
fluid, evaporated milk and ice cream plants regardless of the 
size. The cast is 8 cents per 1,000 pounds M.E. far butter­
pawder, 3 cents per 1,000 pounds M.E. far cheese plants without 
whey discharge, and 55 cents per 1,000 pounds M.E. far cheese 
plants with all whey in the effluent. In any case, the cost per 
pound of finished product is very small. 

Tertiary Treatment 

For further reduction of BOD, suspended solids, 
other parameters which biological systems cannot 
treatment systems would have ta be used. 

phosphorus, and 
remove, tertiary 

The capital and operating costs for such tertiary systems are 
given in Table 25. The operating costs include ten-year straight 
line depreciation costs. The total capital and operating cost 
represent the casts required far treatment of secondary waste 
water for use in a complete recycle process. Of the procedures 
in Table 25, only sand filtration is predicted for compliance 
with the guidelines; and that only for 1983 limitations and new 
source performance standards • 

Economic Considerations 

Today many waste water treatment plants of approximately the same 
BOD-removal capacity vary as much as five fold in installed 
capital investment. If due consideration is not given ta 
economic evaluation of various construction and equipment 
choices, an excessive capital investment and high operating 
expense usually result. The engineer is faced with defining the 
problem, determining the possible solutions, economically 
evalu~ting the alternatives and choosing the individual systems 
that, when combined, will yield the mast economical waste water 
treatment process. Both capital investment and operating cast, 
must be considered carefully since it is sometimes mare 
economical ta invest mare capital initially in order ta realize a 
reduced yearly operating cast. 

129 



Of the three biological systems, that frovide refined treatment, 
namely, activated sludge, trickling filters and aerated lagoons, 
the aerated lagoon system provides the most economical approach. 
Investment can be minimized by providing weatherproof equipment 
rather than buildings for equipment protection. Where buildings 
are required, prefabricated steel structures set on concrete 
slabs are economically used. Plants discharging less than 375 cu 
m/day (100,000 GPO) should consider using package treatment 
systems. Such treatment systems could result in capital and 
operating costs savings. 

small plants in rural locations should consider the more land 
oriented approaches (irrigation or a combined anaerobic digestion 
- stabilization lagoon system) as a solution for waste water 
treatment. If suitable land is readily available, satisfactory 
waste discharge levels may be attained at lower capital 
investment and operating costs, and without the operational 
problems and adjustments associated with the more sophisticated 
systems that require employment of a skilled waste treatment 
operator. 

130 



. 

Tertiai;_y_Treatment §ystemsSgst 

Estimated cayital Cost_(1971 Costl 

F:l,ow (mgg}_ 
0.1 0.5 

JL 10001 

Lime. precipitation 
clarification 119 80 

Ammonia air stripping 53 911 

Recarbonation 28 39 

Sand filtration 28 79 

Reverse osmosis 111 467 

Activated carbon 13,2 l.!U 

Total 40.!! 1,106 

Flow lmqdl 

0.1 0.5 
JlihOOO..rui 

Lime precipitation 
clarification 17.8 9.1 

Ammonia air stripping 16.1 8.9 

Recarbonation 10.9 II. 5 

sand filtration 19. 9 15.9 

Reverse osmosis 70.7 50.5 

Activated carl:on 58.8 311. 8 

Total 1911.2 123.7 

*Includes 10-year depreciation cost. 

131 

1.0 

120 

125 

49 

125 

858 

1. 0 

7.8 

6. 2 

3.5 

13.6 

4.2. 6 

29.6 

103.3 



Plant layout should always receive careful consideration. Simple 
equipment rearrangement can save many feet of expensive pipe and 
electrical conductors as well as reducing the distances plant 
operators must travel. Maintenance costs are reduced by 
providing equipment-removal devices such as monorails to aid in 
moving large motors and speed reducers to shop areas for 
maintenance. When designing pumping stations and piping systems, 
an investigation should be made to determine whether the use of 
small pipe, which creates large headlosses but which is low in 
capital investment, is justified over the reverse situation. 
Often a larger capital investment is justified because of lower 
operating costs. 

Table 26 depicts the relative costs of the three biological 
treatment systems as practiced in the chemical industry based on 
consistent unit land and construction costs for each process. 

Table 2§. 

Biological system cost ccmparisions 
As Applied in the Chemical Industry 

Cost Ratio (relative to 1.0 as 
_______ lowg§L£QSt §Y§tg!!!L.. __ _ 

Activated Trickling Aerated 
_§J,ygg!L _fyte!_ :!.!agogn2 

Land requirement 1.0 1.0-1.4 2.0-100 
Capital Investment 1.8-2.5 
Operating cost 

Manpower 2.5-5.5 
Maintenance 6.0-12.0 
Chemical Usage 1.2+ 
Power 40-100 
Sludge Disposal 50-150 

N2n=wa~!.J2~litv.As~~-2! 
~in_!i<!!!~I~mfil!t 

1. 8-5. 5 1.0 

2.2-5.0 1.0 
4.0-8.0 1.0 
1. 1 + 1 • 0 
1.0 50-300 
50-150 1.0 

The main non-water pollutional problem associated with treatment 
of dairy wastes is the disposal of sludge from the biological 
oxidation systems. Varying amounts of sludge are produced by the 
different types of biological systems. Activated sludge systems 
and trickling filters produce sludge that needs to be handled 
almost daily. 

Waste sludge from activated sludge systems generally 
about 1% solids. The amount of sludge produced ranges 
0.05 to 0.5kg solids per kg BOD2 removed. For extended 
systems about 0.1 kg solids will be produced per kg BOD2 

132 

contains 
between 

aeration 
removed. 



Sludge from trickling filters consists of slime sloughed off the 
filter bed. This sludge settles faster than activated sludge and 
compacts at solids concentrations greater than 1% solids. The 
amount of sludge generated will be less than that produced by 
activated sludge systems. 

Aerobic and anaerobic digestion of sludge generated from 
activated sludge systems is recommended to render it innocuous, 
thicken it, and improve its dewatering characteristics. Sludge 
thickening can preceed digestion to improve the digestion 
operations. Digested activated sludge and thickened trickling 
filter sludges can be vacuum-filtered, centrifuged or dried on 
sand beds to increase their sclids content for better 
11handleability" before final disposal. 

Energy Reggirements 

The energy required to comply with the effluent guidelines 
and standard of performance is largely that for pumping and 
aeration associated with treatment facilities. The energy 
requirements associated with in-plant control are so negligible 
as to be virtually undetectable in the over all power consumption 
in dairy products processing plants. 

Based on biological treatment (e.g., extended aeration) for 
the portion of the industry that constitutes point source 
discharges, and including operation of treatment facilities 
presently in place, the power demand to meet the 1977 limitations 
is estimated to be 145,000 kwh/day. An additional 3100 kwh/day 
would be required for compliance with 1983 limitations. 
Depending on the size of the plant, a new source would require 79 
to 380 kw/mgd (1896 to 9120 kwh/mgd) discharged. These estimates 
may be reduced if a number of plants opt for treatment practices 
with lower power requirements such as irrigation or a combination 
of anaerobic digestion and stabilization lagoons. 

133 





• 

SECTION IX 

EFFLUENT REDUCTION ATTAINABLE THROUGH THE APPLICATION 
OF THE BEST PRACTICABLE CCNTROL TECHNOLOGY CURRENTLY AVAILABLE 

(LEVEL I EFFLUENT LIMITATIONS GUIDELINES) 

The effluent limitations which must be achieved July 1, 1977 are 
to specify the degree of effluent reduction attainable through 
the application of the "Best Practicable control Technology 
Currently Available", The Environmental Protection Agency has 
defined the best practicable control technology currently 
available as follows. 

Best Practicable Control Technology currently Available is 
generally based upon the average of the best existing performance 